

SAMPLE ASSAY DATA

FINAL ASSAY REPORT

COST CODE: 103^e
 COMPILATION DATE: 12-6-83
 COMPILED BY: [Signature]
 ASSAY DATES:

SAMPLE NUMBER	D.D.H. NUMBER	FACE/SLOPE			Σ	FROM	TO	LENGTH	ROCK TYPE	%SnT	%SnS	%Cu	%WO ₃	%MoS ₂	%Bi	%CaF ₂
		LENS	LEVEL	DATE												
100, 100	C 1936					0	1-4	1-4	CH	0.23	<0.01	0.03				
101						1-6	2-4	1-0	CH	0.02	<0.01	0.01				
102						2-4	3-4	1-0	CH	0.02	<0.01	<0.01				
103						3-4	4-5	1-1	CH	0.02	<0.01	0.01				
104						4-5	5-6	0-5	L/CH	0.16	<0.01	0.07				
105						5-0	6-4	1-4	CH	0.03	<0.01	0.02				
106						6-4	7-7	1-3	L/CH	0.71	<0.01	0.89				
107						7-7	8-7	1-0	L	1.74	<0.01	1.66				
108						8-7	9-7	1-0 ⁰²	L	1.06	<0.01	1.32				
109						9-7	10-7	1-0	L/CH	0.67	<0.01	0.47				
110						10-7	11-7	1-0	CH	0.29	<0.01	1.85				
111						11-7	12-5	1-1	CH	1.18	<0.01	0.64				
112, 112						12-5	13-4	0-6	CH	0.29	0.02	0.06				
		HBE			Σ	6-4	12-8	6-4		0.98	<0.01	1.12				

